TTQ TRADITIONAL
4 TOOL REPAIR, INc.

WWW.TRADITIONALTOOL.COM

SAFETY INSTRU

Read these safety insiructions before aper-
ating or servicing vour strapping machine. \

1. Read the operating nstructions and all R
of the signs o machine carafully.
2. Wear eye or face, and hand protection.
Do net wear loose  clothing.
- Keep hands or oiher paris of the body
out of the strap chute area during ooer - '
L

(ad

ation.

4. The temperature of the heater plate is

figh up to 320 ¢ . Do not touch! HOT

Do not mnsert strap in the quide while 00 NOETCUCH HEATER PLATE.

there is not a package on the operation

iabls

6. Do not replace any safety paris of differ-
ent specifications.

7. Watch the springing force of spring
when opening resis.

8. Shut off all electric power atier maching
aoperation or servicing machine.

9 Do not use water or steam to clean the
machine.

10. Keep this operation manual at VOour strap-
ping machine. Refer 1o i often.

~

[y

WATCH THE SPRING WHEN OPENING,

For Parts & Service m-862-6699




TABLE OF CONTENTS

Introduction _ 2
Major Components )
Exterior Machine 4
Strapping Head 5
Instaliation 6
Qperating Instructicns 7
Principles of Operation 10
Service Adjustmenis and Clearances 16
Maintenance 18
Troubleshooting 19
Parts List and Exploded Views 20
Electrical Schematic 45

For Parts & Service 1-877-862-6699




MAJOR COMPONENTS

in figures 1 thru 4 the major components of
the machine and the strapping head are shown in
detail.

A detailed description of additional systems and
specific components follows:

STRAP DISPENSER:

The dispenser supplies strapping material to the
strapping head. It is located inside the cabinet
on the lower left-hand side. A friction brake is
provided to limit over-run of strap.

1. GRIP — The grip holds the lead end of the
strap beneath the anvil white the remainder of
the strap is being tensioned arcund the
package. .

STRAP FEED AND TENSION - Both feed
and tension are achieved by two sels of gear
rollers powered by an electric motor by means
of a drive-belt and slip-clutch system.

An operator controlled adjustable timerconirols
the duration of strap feed. When the set time
for feeding is up.the timer stops feeding strap.
if additional feed is required beyond that de-
termined by the timer setting , jog feed will be
facilitated by pushing the “Jog” feed button on
the operator’s control panel

3. WELDING AND CUTOFE — Welding of the
strap ends and cutting of the strap supply are
facilitated in“this process.

4, PACKAGE RELEASE — After a short weld-cool

period (necessary to avoid welded ends from
popping open} the package is released.

{Note:} The afore mentioned functions:1, 3and 4
are.driven by a cam shaft coupled to the drive

system by means of an electromagnetic clutch
which turns one full revolution per cycle.

HOT KNIFE. The “Hot Knife” is centrally located
at the front of the strapping head.Movement of
the knife is controlled by a camu

ELECTRICAL SYSTEM. An all new electrical =~
system using solid state technology supplies con-
tinual power supply to the elecrical componenls .

within the machine. Using simple to insert cir-

cuit boards provides for safe and fast mainten-.

ance free operation.

OPERATCGR CONTROLS. The Electrical Condral
Panel ‘consists/ of the "Main Power ON-OFF
Switch,” "Feed Length Timer," "Reset Switch’ . -

and “Feed Length Switch” (Jog Feed).

INTRODUCTION

Thismanual contains safety, operating, and main- 5
tenance instructions for the SP-1 Semiauto:
matic Power Strapping Machine. This model s
designed to strap packages with plastic strap
1/4” to 5/8” {(Bmm to 15mm) wide. The strap ends
are joined by means of "hot-knife” welding:: . -

process.

AT

[V RNy

b= B o B o R

S ph

For Parts & Service 1-877-862-6699




SAFETY INSTRUCTIONS

Read these safety instructions before oper-
ating or servicing your strapping machine.

1.

2

Read the operating instructions and all
of the signs on machine carefully.
Wear eye or face, and hand protection.
Do not wear loose clothing.

. Keep hands or other parts of the body

out of the strap chute area during oper-
ation.

. The temperature of the heater plate is

high up to 320 "C. Do not touch!

. Do not insert strap .in the quide while

there is not a package on the operation
table.

.Do not replace any safety parts of differ-

ent specifications.

. Watch the springing force of spring

when opening reels.

. Shut off all electric power after maching

operation or servicing machine.

. Do not use water or steam. to clean the

machine.

. 10.Keep this operation manual at your strap-

ping machine. Refer toit often.

=

!

HOT

DO NOT TOUCH HEATER PLATE.

WATCH THE SPRING WHEN OFENING.

For Parts & Service 1-877-862-6699




DISPENSER
TRAP
gHA‘;NEL CONTROL
PANEL

TABLE

§ FRONT
PANEL

SRR
CODOCODO O OO

Y8 SWIVEL
g CASTER

N FIXED
(=7 CASTER

DISPENSER

DISPENSER s

BRAKE
ASSEMBLY,

STRARPING L

..........................

e
08 i

L

%‘ For Parts & Service 1-877-862-6699




MOTOR FAN — |

ELECTROMAGNET[C ‘

CLUTCH

JE

GEAR
REDUCER

SLip
CLUTCH

TS~ ELECTRICAL PANEL

" RENRH |
&

‘F—_'_T:

S W

FIGURE 5. MAJOR COMPONENTS, TOP VIEW

WELD‘NG
HOLDING CLAMP  END FEEDWHEEL
GRIPPER GRIPPER

“

TENSION
WHEEL

TENS!ONING
ARM

-
TP
\:-
SOLENOID 1
{1 &
HOLDING HOT- KNIFE WELDING END ANVIL
CLAMP GRIPPER CAM

GRIPPER CAM

CAM CAM CAM

6 MAJOR COMPONENTS, STRAPPING HEAD
GGG ¥/¥srvice 1-877-862-6699




INSTALLATION

instaliation of the SP-1 requires that the machine
be uncrated, placed in if's proper position
and secured in place with the caster iocks. Oper-
ation may begin once strap of the proper size
is lnaded and the power cord is plugged into the
appropriate electrical outlet.

One set of tools and spare parts is packed with
each machine for use in making adjustments
and for replacement of parts as needed. Please
compare your supplied tools with the fotlowing
fist:

Tools list

Phillips screwdriver

1 12" brush

8mm/10mm open end wrench

Smm Allen wrench

4mm Allen wrench

3mm Allen wrench

2.5mm Allen wrench

Lubricating ofl

0000
o000

CoQ000
00CO0D0

v ¥

A

STRAP GUIDE (OPTIONAL]}

660076  1/4” (6mm) strap guide, entry
660080 14" (6mm) strap guide, exit
660077  3/8" (10mm) strap guide, entry
860081  3/8" (10mm) strap guide, exit
660078  1/2" (13mm) strap guide, entry
660082  1/2" (13mm) strap Guide; exit
660079  5/8” (155mm) strap guide, entry
660083  5/8” (15.5mm) strap guide, exit

P N S TR N D e S

ononnog A--- B675mm
B--~ 870an
C---1044np
D---1587mm
E--~ 883mm

INSTALLATION DIMENSIONS AND CLEARANCES.

For Parts & Service 1-877-862-6699




OPERATING INSTRUCTIONS

OPERATOR'S CONTROLS

CONTROL PANEL. The contral panel is located
on the left-hand side of the front panel of the
machine. Refer lo Figure S.

POWER SWITCH. A single pole, single set lu-
minous push button glows when turned on. All
electrical circuits and the electric motor are then
energized. Pushing the “Power Switch” once
more cuts off all power supply to the machine.

STRAP FEED LENGTH TIMER. Metered lengths
of strap can be adjusted {o automatically feed in
a range of from 17 (25mmy) to approximately 25
feet (7620mm).

RESET SWITCH. When pushed, the electromag-
netic clutch is energized and the strapping head
turns one complete revolution, stopping in the
home postiion.

FEED LENGTH SWITCH. When pushed, additional
strap is fed out into the strap channel. Strap feed
wiil continue as iong as the button is pushed.

Oei00

POWER LENGIH D). MANUALRESET FEED

FIGURE 9. OPERATOR’'S CONTROL PANEL.

LOADING STRAP iN MACHINE

Refer toFigure 10 and proceed as follows:

1. Withdraw the dispenser_assembly. Place
the assernbly as shown. (Fig. 10, P. 8)

2. Push down on the lock and turn to disengage
from the roll pin that protrudes from the shaft.

3. Remove the lock and lift the right flange from
the dispenser shaft,

COOLING/TIME DIP-SWITCH ADJUSTMENT

The cooling time adjustment on your machine
allows the user to adjust the cooling time to
meet his strapping requirements. Please
foilow the steps below to adjust the cooling
time of the heater.

Attention: Before making any dip-swilch
changes Power MUST be OFF.

Cooling time Shortest
For very light tension

~m_9
~ ]

Cooling time Medium

Normal setting

o
Cooling time Longest {jﬁ
For high tension

3

OR

-2
e M

~L_m*
]

For Parts & Service 1-877-862-6699




. Place a coil of strap on the left flange allowing

the shaft to poke through the plastic wrap.
Pay-off must be from the top of the cail if the
frictiont brake is to operate properly, as shown
in Figure 11.

. Replace the right flange and reinstall the lock.
. At this time the securing straps can be removed

from the coil of strap.

. Ptace the dispenser assembly back into the

rear-end of the machine. Make sure the assem-
bly is placed in properly. The lock should be
positioned to the right. This can be verified by
noting that the drag arm of the friction brake
contacts the left dispenser flange.

. When instailed, close the rear panel door.

FIGURE 10. DISPENSER ASSEMBLY

THREADING STRAP THROUGH MACHINE

The threading procedure involves routing strap

from the dispenser and up through the strapping

head. Refer to Figure 11 and proceed as follows:

1.

2.

Open the right-hand door and pull about 3
feet {1M) of strap from the coil.

Thread the strap through the looper (B), pass
it under roller (C) and allow it to exit the
cabinet. Close the right-hand door.

. Pull up on the strap, then insert the lead-end

between the guide and roller (D).

4. Continue to push the strap through the head

untif it can be seen at point (E).

i o
qomng

—

S g

STRAPPING CYCLE

The machine is now ready for strapping a pack-
age. To operate the SP-1, proceed as follows:

1.

Push the power switch to the “ON'' position
and aliow the hot knife 5 seconds to reach
operating temperature.

. Place a package on the table top, directly

above the sealing head. Aliow the package to
contact the two package stops.

. Grasp the strap on the left side on the package,

bring it over the package and insert the lead-
end into the strap guide on the right side of the
package. As the lead-end of the strap closes
LS1, the strap will be tensioned, welded and
then released, all automaticaily. “CAUTIONH™
Be sure to keep fingers from beneath the strap.

. Remove the strapped package and note the

iength of the strap fed out for the next cycle.
Adjust the timer as needed.

. Note the condition of the weld and the tension

of the tie on the package. lf the condition of the
weld or the leve! of tension is unsatisfactory,
adjust the hot knife temperature or the tension
level as needed. Ref: Operating Adjustments.

For Parts & Service 1-877-862-6699

e R S



OPERATING ADJUSTMENTS
ADJUSTING TENSION

i tension adjustment is required, proceed as
follows:

1. Loosen the locking knob at the righthand end
of the machine.

2. Turn the knuried knob, located at the rear of
the machine, clockwise to increase tension,
counterciockwise to decrease tension.

3. When set to the desired tension level, tighten
the locking knob.

ADJUSTING HORKNIFE TEMPERATURE

if the weld appears to be only minimal, it may
be that the temperature is improperly sef. Make
all corrections, in small increments, according o
the following conditions:

RAISING HOT-KNIFE TEMPERATURE -~ i the
weld appears to have insufficient heating, turn
the haot-knife rheostat (ltem 19 on the PC board),
in a clockwise direction.

LOWERING HOTKNIFE TEMPERATURE - lithe
condition of the weld appears to have been over
heated, turn the rheostat counter clockwise.

REPLACING STRAP GUIDES

Each machine is shipped with 4 sets of strap
guides. The strap guide sizes supplied are for
strap of 14" (6-6mm), 3/8" (10mm) 1/2” (13mm)
and 5/8" {16mm) respective,

MNote: Each set consists of an exit and re-entry
guide. Ref: Fig. 12 & 13 for identification.

Fig. 14, shows the correct location of each guide.
Be sure.not to inter-mix the sets as feeding
reliability will be affected.

Note: When installing the guides be sure not to
over-tighten the mounting screws.

FIGURER EXIT GUIDE

FIGURE 13. ENTRY GUIDE

MOUNTING SCREWS @

FIGURE 14 GUIDE LOCATION

For Parts & Service 1-877-862-6699




PRINCIPLES OF OPERATION

GENERAL

The strapping cycle can be divided into three
distinict operations:

a. Grip and tension
b. Weld, cut, and release
c. Feed

The following descriptions refer to Figures 15
through 20. Note that both the mechanical and
the contro! functions of the micro switches are
described.

HOLDING  \WELDING
GRIPPER o amp

1

. NEUTRAL POSITION. When the strap is ini-

tially threaded through the machine, it enters
the head under the strap guide and overrolier
D, between two sets of feed and tension rollers
and on through a slot in the end gripper. it then
passes beneath the anvil, over the welding
clamp and holding gripper and out into the
strap channel on the left-hand side of the fable
top where the operator has access to it.

END

ANVIL GRIPPER

ROLLERS

\ N\ / FEED
\ \ / ROLLERS
PACKAGE TENSION
Y Y // //

\——...______

e (o)
””””” f @ — @ .
. © )= M une
/4-\ \) =
N o —C T T 127 s
I T db i Lo __
n E FICHIE STRAP

. i @
g9

0

SHAFT

(©]

ROTATION

FIGURE 15. NEUTRAL POSITION

For Parts & Service 1-877-862-6699

° @ ROLLER D ¥ REST..

-



AP
DE

P
EST

2. ENCIRCLING PACKAGE; TRIPPING LS1. Grip
and tension is initiated by the operator who
encircles the package with the strap and inserts
the strap end into the slot of the upper strap
guide on the right-hand end of the machine.
in doing so, the strap is guided between the
gripper portion of the end gripper and anvil
then into a slot in the anvil where it makes
contact with the start switch detector lever. As
the lever moves to the left, it trips the cycle
start switch, LS1.

START SWITCH (L51)

DETECTION LEVER ANVIL UPPER
END STRAP
\ GRIPPER GUIDE
N
\PACKAGE // )
hY IR A

/i

- © ROTATION

FIGURE 16. ENCIRCLING PACKAGE; TRIPPING LS1

For Parts & Servite 1-877-862-6699

STRAP AT
RES



3. TENSION. When LSt is closed, the elec-
tromagnetic clutch energizes and the cam
shaft rotates approximately 45 degrees. This
small amount of shaft rotation is contralled by
L83, mounted at the right-hand end of the cam
shaft. When LS3 closes it de-energizes the
electromagnetic clutch and the end gripper
will have been moved upward to contain the
upper strap beneath the anvil.

The 45 degrees of cam rotation brings
the LS4 surface of the cam into play with
the tension lever. The tension lever pivots
and closes the tension rollers. The tension
rollers close against the strap, drawing it
back through the head, thus tensioning it
around the package. When full tension
has been drawn, the electron tension de-
fector reacts at same time, the electro-
magnetic clutch energizes again.

LSt DETECTION

LEVER
. TENSION
LEVER
END TENSION
\ PACKAGE GRIPPER ROLLERS
EL ECTROMAGNETIC
CLUTCH
/‘\ e
| <] et - |~ HOME END
> 45—
- - ' S GRIPPER
i N T °] \
p CLOSED
|| § = SHAFT
| go :Bg ROTATION
1 [] 1
CAM SHAFT CAM SURFACE  CAM SURFAGE
LS4, LS5 L33

FIGURE 17. TENSION

For Parts & Séfrvice 1-877-862-6699

T ——— e

i



(e

4. HOLDING GRIPPER RISES; HOT-KNIFEL

MOVES INWARD. Momentarily electron
tension detector energizes the control cir-
cuit to energize the electromagnetic clutch
and turn the cam shaft. As the cam shaft
turns, the holding gripper rises to contain
the other end of the strap beneath the
anvil. The tension lever is lowered to re-
lease tension and the welding clamp be-
gins to rise.

It's important to note that all tension to the
strap must be released .before the strap is
cut, otherwise the strap-end could he damaged
and feeding reliability will be affected.

The hot-knife moves in between the two layers
of strap.

HOLDING
GRIPPER ANVIL

HOT KNIFE

NOTE: TENSION ROLLERS ARE
RELEASED AND STRAP 1S AT
REST.

WELDING
CLAMP

ELECTROMAGNETIC

CLUTCH

A
.

)
N e

69

®

N 3 £
3 TENSION
\ \PACKAGE / / LEVER  TENSION
‘ 7 : ROLLERS
e —— — b

HOME

5 ™~ 120°

SHAFT HOLDING
ROTATION  GRIPPER

FIGURE 18. HOLDING GRIPPER AND HOTKNIFE

For Parts & Servite 1-877-862-6699




5. STRAP IS CUT WELD IS MADE. The welding
clamp cuts the strap during it's upward move-
ment then pushes the upper surface of the
lower strap agains the lower surface of the
hot-knife. It then pushes the hot-knife against
the tower surface of the upper strap.

WELDBING

HOT KNIFE ~ CLAMP

Hr

4 <
PACKAGE / /
s 7 r //

ﬁg ] |
[1 L

- 3
T\J
) O

i 210° / STRAP CUT

|
L :
Yﬁ j @E__ .1 FUSE ROTATION

e | WELD SHAFT

FIGURE 1S8. STRAP IS CUT & WELD IS MADE

For Parts & Service 1:877-862-6699




6. WELD IS RELEASED; HEAD HETURNS 1O
HOME POSITION. The hot-knife reiracts
and the welding clamp pushes the two molten
surfaces together, welding the strap.

L84 closes and stops the cam shaft for approx-
imately 1/2 second. After this short delay, to
ensure that the strap fuses properly, the cam
shaft again turns and the holding gripper, the
welding clamp and the end gripper retract to
the neutral position.

The anvil then retracis and the welded strap
is released to the lower side of the package.

The cam shaft returns to the home position and
closes LS3 and LS5, The selectromagnetic
clutch is de-energized by LS3 while LS5
energizes SOL1. As the solenoid pulls down on
the tensioning lever, the feed rollers-Closs
against the strap, pushing it through the head
and out into the strap channel. Theteed timer
de-energizes and SOL1 is released.

Strap feed stops/and the machine is ready
for the next cycle.

NOTE: SOL1 ENERGIZES TO CLOSE
FEED ROLLERS AND FEED STRAP
AFTER THE CAM SHAFT REACHES
HOME POSITION

HOLDING . WELDING

GRIPPER. CLAMP

END

- GRIFPER

FEED
GRIPPER

ELECTROMAGNETIC
CLUTCH

NI H\ PACKA%// /
C )

& ’J]

~ 3150
HOME  gealer
COMPONENT
RETRACTION

A

L SHAFT
S ROTATION
LS4

FIGURE 20. WELDED STRAP IS RELEASED; HEAD IS IN HOME POSITION ; STRAP FEEDS

For Parts & SerVice 1-877-862-6699




SERVICE ADJUSTMENTS AND CILLEARANCES

ANVH. To ensure that the anvil operates smoothly,
a minimum clearance between the anvil and the
teft and right guides must be maintained. To
adiust, proceed as follows:

1. Make sure the right-hand guide is securely
mounted.

2. Loosen the two lefi-hand guide mounting
SCrews. .

3. Insert a shim, .002'(.050mm) thick .118 (3mm)
wide by 5" {130mm;} long betwsen the shoulder
of the anvil and the left guide.

4. Push the left guide against the anvit and tighten
the left guide mounting screws.

5. Remove the shim and check to make sure the
anvil moves smoothly.

RIGHT-HAND
GUIDE
(o,
@ @ WHEN SET
< = CLEARANCE
001 (0.02mm)
o o ON EACH SIDE.
/ N

INSERT ANVIL
SHIM AT
THIS SIDE

FIGURE 21. ANVIL CLEARANGE

SWITCH CAM: The switch cam is a two level cam.
The inner cam actuates LS4 and LS5, The outer
cam actuates 183,

To.make sure the cams are set properly, proceed
as follows:

1. Make sure the machine is in the neutral or
home position.

2. It the micro-switches need adjusting, loosen
the mounting screws and set L84 and L8& as
seen in Figure 22. When properly set, tighten
the mounting screws.

VERTICAL

L OCATION OF

KEY ESTABLISHE
SWITCH HEAD IN HOME
CLOSED POSITION.

SWITCH
OPEN

FIGURE 22. L84 AND LS5

3. Position LS3 as shown in Figure 20. When set,
tighten the mounting screws.

@\ L+

a

A \@

LS3

FIGURE 23 L83

WELDING CLAMP AND END GRIPPER. To
adjust the clearance between the welding clamp
and the end gripper, refer to Figure 23 and
proceed as follows:

1. Remove the anvil.

2. Loosen the fwo socket head cap screws that
secure the L’ shaped adjustment bracket to
the casting.

3. Push “the block left or right ic adjust the
clearance. The clearance should not exceed
001" (0.02mm).

4. When set, securely tighten the two mounting
SCrews.

For Parts & Servicé”-877-862-6699

LC

1%



1ES

M 00t (002mm) CLEARANCE
WELDING
- CLAMP  HOLDING
GRIPPER GRIPPER
O ADJUSTMENT
BRACKET
]//2;

PARTS SEEN FROM REAR SIDE OF HEAD

FIGURE 24 WELDING CLAMP AND END
GRIPPER CLEARANCE

Note: If the culting surface of the welding clamp
has become duil, the welding clamp can be
turned 180 degrees, thus doubling the life of
the part.

TENSION LEVER. Before making any adjustments
to the tension lever, check to see if the tension
lever is in & level condition. To check and adjust
if need be proceed as follows:

1. Manually turn the rotor of the electromagnetic
clutch until the key, seen at the end of the
cam shaft, is positioned as shown in Eigure 25.

LOCGKNUTS 1

TENSION
LEVER
BEARING

LOCKNUTS

5 NOTE POSITION

OF KEY

L_Sa
>
FIGURE 25. ADJUSTING TENSION LEVER

2. Make sure the tension lever bearing is in
contact with the surface of the cam.

3. if there is no clearance at points A, B, and
C then the tension lever is considered to be
level.

4. It there is clearance at any point, loosen
locknuts (1) and (2) and adjust all clearancs
out at points A, B, and C.

5. When set, tighten the locknuis.

FEED AND TENSION ROLLERS. When the
machine is in the neutral position, the feed and
tension rollers should not come into contact with
the strap. The clearance betwesn the rollers
should be .040 (1.0mm). To.adjust the feed rollers
away from the strap proceed as follows:

1. Loosen the locknuts and turn all 4 nuts upward.
This will raise the angle piate, pivating the
feed rollers upward. Make all adjustments in
very small increments. When set, insert a .020
{0.5mm) shim between the angle plate and
theJdocknut 8 and tighten locknut A against
locknut B.

2. Remove the shim and press down on the
angle plate. Tighten the tocknuts, C and D.

To adjust the tension rollers away from the strap,
reverse the above procedure,

ANGLE
LOCKNUT A PLATE

LOCKNUT B FEED ROLLER

_~ TENSION
ROLLER

CLEARANCE BETWEEN

INSERT .020" ROLLERS SHOULD BE
(0.5mm) SHiM 040" (1.0MM)
AT THIS POINT

FIGURE 26. ADJUSTING FEED AND
TENSION ROLLERS

For Parts & Ser"’\;fice 1-877-862-6699




MAINTENANCE GENERAL. Periodic checks of all drive beits for
replacement should be made to prevent worn out

A AR AR AN S or stretched belts which will affect tensioning

/A WARNING

BEFORE SERVICING MACHINE

Wy

LUBRICATION. Make sure the machine is clean
before applying lubricants to the points shown
in the figure below. Note: Use a brush or
compressed air to dispose of debris.

Wear safety glasses with
side shields which conform
to ANSI Standard Z87. 1.

S

Failure to wear safety

glasses could result in
severe personat injury
or blindness.

TENSION TRIP ARM ASSEMBLY SLEEVES.
Apply a few drops of light machine oil to the
edge of the sleeve so that the oil can penetrate
to the shoulder of the screw.

TOP SLIDE, GUIDEPLATES, WELDING CLAMP,
END GRIPPER, AND HOLDING GRIPPER.
Apply light machine oil to these parts at the
points indicated in Figure 27.

PROTECT YOUR EYES

¢ Only trained personnel
should service machine.

¢ Unless specified, shut
off and disconnect all
electrical power.

* Follow all service
instructions.

¢ Make sure the hot-knife
blade is cool before servicing.

* Use the correct tools.

¢ Never adjust, repair or
oil moving machinery.

iz

—©,

READ GENERAL SAFETY
INSTRUCTIONS, PAGE 2

OF THIS MANUAL. -
ST TN AU ANSAIAIBIA ARSI

FIGURE 27. LUBRICATION POINTS

S S A s S A SRS

GEAR REDUCER. Replace the oil in the gea
reducer once a year in the following manner:

1. Remove the oil filling plug at the tfop of the
reducer.

2. Remove the lower plug and aliow the oil to
drain from the gearing.

3. Reinstall the lower plug and fill with gear oit.

4. Reinstall the upper plug.

A ST s A AT S A v st A s AR s A At s
AT ERRARIR I AR IR ARG

=

(

Note: The following parts should NEVER be
tubricated:

1. Electromagnetic clutch
2. Roller assemblies

3. Belts and putleys

4. Clutch disc

For Parts & Service 1-877-862-6699

rn

N



TROUBLESHOOTING

SYMPTOM: Strap jams in strapping head while
feeding.

CAUSE

1 Debris accumulation in feed/tension roller
area.

SYMPTOM: Strap pulls from head before seal
and cut-off.

1. Worn gripper.

SYMPTOM: Strap will not feed.

1. Solenoid 1 will not activate.

SYMPTOM: Strap is not being cut-off upon
completion of strapping cycle.

1. LS3 inoperative.

2. L83 improperly adjusted.

3. Clearance between welding clamp and end
gripper too great.

4. Cutting surface on welding clamp is dull.

SYMPTOM: Machine will not complete seal and
cut-off.

1. The belt that activates the tension trip arm is
brokemor has come off the pulleys.

2,182 inoperative.

SYMPTOM: Poor strap weld.

1. Hot-knife temperature is too high or 100 low.
2. The 5 amp fuse has blown.

For Parts & Serv

—h

REMEDY

. Disassemble the roller assembly and remove

debris. See Adiusment Section, Figure 23.

. Replace gripper

. Adiust the clearance of .85 in relation to the

switch cam. Refer to Figure 22.

. Replace LS5,
. Adjust 1S3 if needed to ensure the head stops

in HOME position.

. Replace and adjust L83, refer to Fig. 23.
. Adjust L83 as required.
. Adjust the clearance as detailed in

Adjustments and Clearances Section.

. Turn the welding clamp 180° to bring new

cutting surface into play. Details in Adjustments
and Clearances Sectien,

. Replace the belt, if necessary. Remount the

belt if it has come off the pulleys.
Refer to Parts List, Figure 4.

. Beplace LS2. Refer to Parts List, Fig. 4.

. Adjust the hot-knife temperature, Details in

Operating Instructions Section.

. Before replacing the 5 amp fuse, attempt to
identify the cause of why the fuse failed and
make necessary repairs.

1-877-862-6699




PARTS LIST, FIGURE 1
KEY QTY. PARTNO. DESCRIPTION

1 1 660124  Main body block

2 1 660125  Guide slot

3 i 660126 Guide plate

4 1 660120  End gripper

5 1 660121 Welding clamp

6 1 660122  Holding gripper

7 1 660123  [-type angle plate

8 3 660118  Clevis

9 1 660127  Spring hook plate

10 1 660130  Separating arm

1" 1 660134 Tap cover hoider

12 1 660135 Separating plate

13 1 660136 Guide plate, left hand side

14 t 660116 Guide plate, right hand side

15 1 660115 Microswitch detector lever

16 1 66011/  Separating arm pin M8 x 140

17 2 660118 Sleeve, separating arm pin

18 3 660128 Compression spring

19 1 660131 Tension spring, short

20 4 660132 Tension spring, fong
21 1 660224  Microswitch, heavy LS-1

22 4 660436  Ball bearing, 635 2Z
23 3 660129  Spring hook

24 1 660133 Spring hoak

25 1 660475  Spring pin, 4 dia. x 14

26 1 660478  Spring piny 5 dia. x 20

27 3 660477  Spring pin, & dia. x 14

28 5 660474  Spring pin, 3 dia. x 18

29 1 660155  Brass bushing

51 4 660316 Sacket head cap screw, M5 x 12
52 1 660314 Socket head cap screw, M5 x 6
53 3 660318  Socket head cap screw, MS x 16
55 2 660319  Socket head cap screw, M5 x 20
56 2 660330  Socket head cap screw, M6 x 25
57 2 660334 . Socket head cap screw, M6 x 50
58 2 660363 Socket head set screw, M5 x 8
59 1 660380 Fhillips head machine screw, M4 x 15
60 1 660390  Flat head cap screw, M3 x 20

61 3 660374 ° Phillips head machine screw, M3 x 15
62 4 660398  Hex Nut, M3
63 1 660389  Hex Nut, M4
64 1 660400  Hex Nut, M5
65 2 660402  Hex Nut, M8
66 6 660419  Lock washer, M3
67 2 660420  Lock washer, M4
68 7 660421  Lock washer, M5
69 1 660423  Lock washer, M8
70 5 660422  tock washer, M6
72 1 660322  Retainer, top cover holder

1

~j
w

660553 Socket head cap screw, M4 x 16

For Parts & Sé&tvice 1-877-862-6699




KEY PART NO. DESCRIPTION

4,8,18,22,23,27,28 | 6601204 End gripper assembly
5,8,18,22,23,27.,28 660121A Welding Clamp assembly
6,8,18,22,23,27,28 B660122A Holding gripper assembiy

AT TSI TITTSS

\‘5 /
7 /\ WARNING /
N 4 All parts must be periodically inspected /
. / and replaced if worn or broken. Failure to 7
e ; do this can affect a tool’s operation ;
/ and present a safety hazard. /
TS TS TT O TST ST

FIGURE 1. WELDING COMPONENTS

For Parts & Servide 1-877-862-6699




PARTS LIST, FIGURE 2
KEY QTY. PARTNO. DESCRIPTION

1 1 660137  Reduction gear

2 1 660138 Cluich

3 1 660139  Pulley

4 2 660441  Clutch ball bearing 6201 ZZ

5 1 660140  Motor fan

6 1 660141 Motor pulley

7 1 660165  Mctor, 1 phase, 110V, 50/60 Hz.
660165A  Motar, 1 phase, 220V 50 Hz.
6601658  Motor, 1 phase, 240V 50 Hz.

8 1 660142 Bearing bracket, cam shaft

e 1 660143 Bearing bracket

10 1 660158 Spacer ¢ 12 x 8

12 1 660151 Cam

i3 1 660152 Cam

14 2 660440  Ball bearing, 8003 ZZ

16 2 660148  Microswitch seat

17 3 660224  Microswitch, heavy

18 3 660149  Microswitch spring plate

22 1 660145 Spacer ¢ 12 x 4 -

23 AS REQ’'D 660416 Shim G.1mm

23A 660416A  Shim 0.5mm

24 1 660146 Spacer 12 x B

25 1 660540  Cam

26 1 660541 Cam

27 4 660538  Cam

28 1 660538  Cam

29 1 660542  Cam shaft

30 1 660486 Key, 5x 5 x 1

31 1 660499  Key,5.x 5 x 80

32 2 660487 Key, 5x5x 16

33 5 660543 _ Shim 2.0mm

a4 21 660544 Shim 3.0mm

51 7 660377, Phillips head machine screw, M4 x 8
52 12 660420 Lock washer, M4

53 Z 660403  Hex Nut, M10

54 1 660424  Lock washer, M10

55 4 660398  Hex Nut, M3

56 4 660354  Hex boft, M6 x 25

5 8 660411 Plain washer, M6 x 21

58 12 660422  Lock washer, M6

59 8 660401 Hex Nut, M6

60 4 660353 Hex bolt, M6 x 20

61 4 660378  Phillips head machine screw, M4 x 10
62 1 660365 Socket head set screw, M6 x 8

63 2 660316  Socket head cap screw, Mo x 12
654 3 660329  Socket head cap screw, M6 x 20
65 1 660333  Socket head cap screw, M6 x 45
66 2 660373  Phillips head machine screw, M3 x 30
67 2 660375 Phillips head machine screw, M3 x 20
68 2 560421 Lock washer, M5

69 10 660419  Lock washer, M3

70 4 660412  Plain washer, M6 x 16

71 3 660460  Ring, S-1/

72 1 6560376 Phillips head machine screw, M4 x 6
s 2 660330  Socket head cap screw, M6 x 25

For Parts & Service 1-877-862-6699




TSI FES TS TS

/\ WARNING

All parts must be periodically inspected
and replaced if worn or broken, Failure to
do this can affect a tool's operation
and present a safety hazard.

A% N B % N %Y
AL RSN,

I TSI TSI TS

FIGURE 2. DRIVE AND CAM ASSEMBLIES

For Parts & Se?\:;'ice 1-877-862-6699




PARTS LIST, FIGURE 3
KEY QTY. PARTNO. DESCRIPTION

660365 Socket head set screw, M6 x 8
660580 Truss head machine screw, M4 x 12
660581 Tooth head washer, M4

~ O
[N}

1 1 660012-1 Bearing housing, upper
2 1 6600131 Bearing housing, lower
3 1 660014  Tightness abjustment shaft
4 1 660015-1 Roller shaft
5 1 660018-1 Roller shaft
§) 1 §600189-1 Pin
7 1 660016 Roller shaft
8 1 660017 Roller shaft
9 1 660020  Nylon gear, 40 teeth
10 2 660001 Nylon gear, 20 teeth
" 1 660002 Gear
12 1 660003  Steel gear
13 2 660004-1 Steel roller
14 1 660005 Plastic roller
15 8 660439  Ball bearing, 6002 Z7Z
16 v 660006  Plastic circlet
17 6 660007  Circlet
18 10 660008  Circlet
19 1 660022-1 Strap guide
20 1 660021-1 Strap guide
21 2 660004A  Steel rolier
22 1 660054  Strap guide
24 1 660025-1 Strap guide
28 2 660491 Key, 5 x5 x 12
29 & 660487 Key, 5 x5 x 16
20 1 660489  Key, 5 x 5 x'30
31 2] 660463  Ring, S-15
32 1 660461 Ring, S-10
34 1 660486  Key, 5 x5 x 15
35 1 660556  Electron tension detecior
36 1 6600561 Magnet
51 5 660578 | “Trusshead machine screw, M4 x 10
53 - 660392  Flat head cap screw, M4 x 8
55 1 660316 Socket head cap screw, M5 x 12
56 2 660363  Socket head set screw, M5 x 8
58 4 660422  Lock washer, M6
59 2 660330  Socket head cap screw, M6 x 25
60 2 660329  Socket head cap screw, M6 x 20
64 1 660421 Lock washer, MO
65 i 660409  Plain washer, Mo
66 1 660411 Plain washer, M6 x 21
1
3
7

“~d
-

For Parts & Service 1-877-862-6699




PRBNATBIIAIAIGAGERRIAATRRIISERIBIIIAG

/A WARNING

All parts must be periedically inspected
and replaced if worn or broken. Failure fo
do this can affect operation and

present a safely hazard.

= BAINRSRRARSARBI M ANGAIB IR ERIEARITIY

=
=
==
=
=
5
=
==
=
=z
=
i
=
a
=
oy
=
oo
==
=

LT RRRBBLEREHBRIRN

1

FIGURE 3. STRAP FEED/TENSION ASSEMBLY

For Parts & Service 1:877-862-6699




PARTS LIST, FIGURE 4
KEY QTY. PARTNO. DESCRIPTION

1 1 660036  Tightening pulley

2 1 660035  Tightening pulley

3 1 660034  Tightening pulley

4 2 650033 Clutch disc

5 2 660032  Spring guide

6 1 660031 Adjustable spring

6600318  Compression spring

7 1 660030  Tightness Adjustment nut

19 2 660495  Belt, K-19
20 1 660496  Belt, M-30

21 1 660046 Transmission seat

22 1 660047  Transmission bracket
23 1 660048  Pulley

24 1 666042  Pulley

25 1 660050 Transmission bracket shaii

26 1 660051 Transmission bracket pin

27 4 660432  Ball bearing, 6002 ZZ

28 2 660488  Key, 5 x 5 x 20

29 1 660029  Tightness adjustment sleeve
30 1 660028  Tightness adjustment cover
33 1 660027  Tightness adjustment screw
34 1 660437  Ball bearing, 6000 ZZ
a5 2 660465 Ring, S-15
51 1 660318 Socket head cap screw, M5 x 16
52 3 660328  Socket head cap screw, M6 x 16
53 1 660356  Hex balt, M6 x 80
54 2 660365  Socket head set screw, M6 x 8
55 1 660364  Socket head set screw, M6 x 6
56 2 660401 Hex Nut, M&
57 1 660375  Phillips-head machine screw, M3 x 20
58 1 660406 Plain washer, M3
59 1 660419 Lock washer, M3
60 1 660398  Hex Nut, M3
61 4 660422 ~  Lock washer, M6
62 1 660412 Plain washer, M6 x 16
63 2 660409 Plain washer, M5
64 1 660421 Lock washer, M5
65 1 660400 Hex Nut, Mo
66 2 660441 Plain washer, M6 x 21
67 1 660306  Terminal sleeve, 8
68 1 660468  Ring, R-32
69 1 660413 Plain washer M6 x 13

For Parts & Servigg 1-877-862-6699




J

ARSI AR RRRRARRYY

/N\ WARNING

All parts must be periodically inspected
and replaced if worn or broken. Failure to
do this can affect operaion and
present a safety hazard.

WATARSRRRRATARBIBRARIUIRA AR AR A e

-
e

PR IARS AR REANR SN
UUUUHUGUSUUCH U

~x

FIGURE 4. TENSION ADJUSTMENT AND SENSING ASSEMBLIES

For Parts & Service 1-877-862-6699




PARTS LIST, FIGURE 5

KEY QTY. PARTNO. DESCRIPTION
1 1 660075 Heater arm
2 1 660073 Heatler arm screw
3 1 660074  Heater arm side plate
4 1 660072 Heater blade holder
3] 1 660111 Angle plate
6 1 660070 Heater spring
8 1 660132 Tension spring, fong
ki 1 660062 Solenoid shaft head
iz 1 660067 Bracket
13 1 660086 Solenoid shaft
14 4 660065 Spring cover
12 1 660064  Compression spring
16 i 660065-1 Spring cover
17 1 660058 Tension lever
18 4 660058 Feed back arm screw _ _
19 9 660436 Ball bearing, 635 ZZ _Q’s!n'i!ﬂﬂxf;’ﬂm_i'ﬂ\!V\!b!dMML'L’L'L!LW%!’L?'\!Wl?ﬁs'i';!RK!ULIL'U\!UEH';'H&!N\WQn!s’_:_’;
20 1 660057  Adjustable nut = é =
21 4 660056  compression spring = WA R N l N G =
23 1 660456 Ring, E-12 ;E All parts must be periodically inspected =
24 1 660475  Spring pin, 4 dia. x 14" = and replaced if worn or broken. Failure to =
25 1 660060  Compression spring = donthis can affect operation and z
26 1 660061 Hubber washer % present a safety hazard. =
27 2 660476 Spring pin, 4 dia. x 40\ O
28 1 660477  Spring pin, 5 dia. x 20
29 1 660053 Solencid 110V
660053A  Solenoid 220V
6600538 Solenodi 240V
32 1 660076  Guide, 1/4" (6mm)
1 660077  Guide, 3/8" (10mm)
1 660078  Guide, 1/2" (13mm)
1 660079  Guide, 5/8" (15.5mm)
36 1 660080 Guide, 1/4" (6mm)
1 660081 Guide, 3/8".{10mm)
1 660082  Guide, 1/2" {13mm)
1 660083 _ < Guide; 5/8" (15.5mm)
40 i 660084  Instant heating heater plate
51 1 660357 Hex bolt, M6 x S0
52 1 660358 Hex boit, M6 x 100
53 1 660330 Socketl head cap screw, M6 x 25
54 1 660378  Phillips head machine screw, M4 x 16
55 1 660317 Socket head cap screw, M5 x 12
56 9 660421 Lock washer, M5
57 z 6650400A Lock Hex Nut, No
58 6 660389 Hex Nut, M4
59 2 660420 Lock washer, M4
60 14 6560401 Hex Nut, M&
61 9 660422 Lock washer, M6
62 1 660402  Hex Nut, M8
83 1 660423 Lock washer, M8
64 1 660380  Fhillips head machine screw, M4 x 15
65 1 660348 Hex bolt M5 x 16
66 8 660347  Hex bolt, M5 x 12
67 8 660409 Plain washer, M5
68 3 660413 Plain washer, M6 x 13

For Parts & Se?\?ice 1-877-862-6699




KEY QTY. PARTNO. DESCRIPTION

89 4 660316 Socket head cap
screw, M6 x 12 ™.
1
2

70 4 660412 Plain washsr
ME x

71 1 6604191 Plain washer
ME x 21

* POSITION REFERENCE
ONLY. SEE FIGURE 2

FIGURE 5. HOT-KNIFE AND TENSION LEVER ASSEMBLIES

For Parts & Service 1?377-862-6699




PARTS LIST, FIGURE 6 SP-5
KEY QTY PARTNO DESCRIPTION
5 3-REH-4050 Reel nut handel
6 1 3-RE-4030 Right flange
3-RE-4030S Right flange (Stainless steel)
7 1 3-RE-4020 Reel center drum
3-RE-4020S Reel center drum (Stainless steel)
8 1 3-RE-4010 Left flange
3-RE-4010S Left flange (Stainless steel)
9 1 3-REP-40660 Reel brake pulley
10 1 660612 Brake belt tightener
11 1 660614 Belt holder plate
12 1 660613 Brake tightener section
13 1 660619 Brake-V belt
14 1 660617A Spring plate
15 1 660611 Shaft
16 1 660605 Reel shaft
17 2 660446 Ball bearing 6003ZZ
18 1 660624 Plain washer, M6 x 32
19 1 660608 Pin
20 1 660618 Spring
21 1 660610 Free slideroller bracket
22 1 660609 Reel brake arm
23 1 660108 Rolier frame
24 1 660461 Ring, S-10
25 2 660464 Ring, S-20
26 1 660463 Ring, S-15
27 1 3-RE-5070 Reel _
3-RE-5070S Reel (Stainless steel)
28 1 660169 Plastic roller
29 1 660110 Pin
30 2 660453 Ring, E-4
51 6 660553 Socket head cap screw, M4x20
52 7 660328 Socket head cap screw, M6x16
53 1 660382 Phillips head machine screw, M4x30
54 2 1-SET-0610 Socket head set screw, M6x160
55 4 1-8CS-0820 Socket head cap screw, M8x20
60 4 660425 Plain washer, M4
61 3 660412 Plain washer, M6 x 16
62 4 660414 Plain washer, M8
64 10 660420 Lock washer,M4
65 7 660422 Lock washer, M6
66 4 660423 Lock washer, M8
70 7 660399 Hex Nut, M4
71 2 §60401 Hex Nut, M6
72 1 660402 Hex Nut, M8

For Parts & Service 1-877-862-6699

[T



R

W

AU ATSIANRAARA AR B AP AR AN AR ARREAAA A A A AN

/\ WARNING

All parts must be periodically inspected
and replaced if worn or broken. Failure to
do this can affect operation and
present a safety hazard.

A PSRN AN AR ARAANA RIS AANAARA NP AR I ATA I AIN AL

IR ORI

IWAIBAAISHARRIY

—

31
For Parts & Service 1-877-862-6699




PARTS LIST, FIGURE 7 SP-S & SP-SS(STAINLESS STEEL)
KEY QTY PARTNO DESCRIPTION
1 2 5-C8T-9285 Table top cover
5-CST-92858 Table top cover (Stainless steel)
2 1 5-CST-9280 Table frame
5-CST-9280S Table frame (Stainless steel)
3 1 5-C5C-9210 Front cover
5-(C8C-92105 Front cover (Stainless steel)
4 1 5-CSC-9260 Sustaing plate
5-CSC-92605 Sustaing plate (Stainless steel)
5 1 5-CS-0920 Body
5-CS-09205 Body (Stainless steel)
8 1 5-LAB-9201 Lable
7 1 5-CSA-5110 Door switch
8 1 5-CSC-9220 Door
5-CSC-9224S Door (Stainless steel)
9 1 5-C5C-925¢0 Top cover
5-CSC-9250S Top cover (Stainless steel)
10 8 3-R0-2524 Table roller (L: 246)
11 8 3-ROS-0827 Table roller shaft (L: 270)
12 2 660067 Bracket
13 1 660571 Plaster roller
14 1 6603038 Guideplate
16 2 660628 Wheel fixed 5/8"
17 2 660620 Wheel swivel 5/8"
51 4 660329 Socket head cap screw, M6x20
52 13 1-TMS-0612 Truss head machine screw, Moéx12
1-TMS-0612S Truss head machine screw, M6x12 (Stainless steel)
53 1 660334 Socket head cap screw, M6x50
54 2 1-PMS-0410 Phillips head machine screw, M4x10
1-PHS-0410S Phillips head machine screw, M4x10 (Stainless steel)
61 2 660425 Plain washer, M4
65 4 666G412A Plain washer, M6 x 16 {(1mm)
66 5 660412 Plain washer, M6 x 16 (2mm)
67 5 660422 Lock washer, M6
68 8 660401 Hex Nut, M6

For Parts & Service 1-877-862-6699




?;imwzn.nﬂnnnnmnnnnwmmnn;mMnnﬁmnnmnmnmmnmm'*‘

/A WARNING

All parts must be periodically inspected
and replaced if worn or broken. Failure fo
do this can affect operation and
present a safety hazard.

.MMI‘.I!Mm“:’!1‘1MﬂﬁMﬂJ‘h’mﬁMJW!MMMMMMMMM‘MHMI‘MMH

!

R AR RN

SHRIBINEIAIRG AN

{

ey
==
=

i

33
For Parts & Service 1-877-862-6699




PARTS LIST, FIGURE 11
KEY QTY. PARTNO. DESCRIPTION

] 1 660218  Control plate
2 1 660225 Power switch
3 1 660260  Potentiometer, adjustable
4 1 660231 Reset switch
5 1 660232 Feed switch
6 1 660247  Cut safety switch TM1703
7 2 660268 Insulator
8 1 660220  Smoke fan, 110V
B860220A Smoke fan, 220V
6602208 Smoke fan, 240V
9 1 660272 Fan bracket
10 1 660277 Fan cover
11 1 660276 Protect cover
12 1 660212 Instant heating transformer, 110V
660212A  Instant heating transformer, 220V
6602128  Instant heating transformer, 240V
14 2 660271 Instant heating cable
15 2 660280  Insulation tube
17 1 660248A  Cut sofety switch TM1702
18 1 660268A  Isolator
51 4 660383  Socket head cap screw, M4 x 30
52 2 660380 Phiflips head machine screw, M4 x5
53 2 660384  Phillips head machine screw, M4 x 45
54 2 660355 Hex bolt, M6 x 10
65 4 660425  Plain washer, M4 x 10
66 4 660426 Piain washer, M4 x12
71 16 660420 Lock washer, M4
72 2 660422 Lock washer, M&
76 14 660399 Hex nut, M4

For Parts & Service 1-877-862-6699




ggx's!t'lM'\W#iIW\!H'\WS!L’EWWWWWWWWl’iﬂ!WWW&!WUWWWW@’_‘;

A WARNING

All parts must be periodically inspected
and replaced if worn or broken. Failure to
do this can affect operation and
present a safety hazard.

RRRRTRRAVBHRRRIRIAL ARG =

11

AR RARARR AR AR
ARARRABRITAAAEA

75\@

FIGURE 11ELECTRICAL COMPONENTS (SP-1)

35
For Parts & Service 1-877-862-6699




51
1oV N - . _ = t
(220v) L g POl g 198 (1577 5 150 6
50/60 Hz @€
- BLOWER,
s n}—39 MOTOR ‘
OB i FUSE RATE
g Ty B L(A15) 1 1
T-1 - - .
M\ i !} PU~1 | FU-2 | FU-3
!:::] ] i E 110V | 154 | s 14
= i 1
: 220V
ke | B 24 14
I
FEED = i 2e0v | Ha 24 14
8 i o {{B15) !
i R13 c14 X i
} ] * VEI:
H RL—4 - 5 (a8} 11 HEATER TEMPERLTURE
] Br2
! FL—T’ CONTROL.
8 8 _ KB14) 'y DS X soL h
! H (AT 1z L
i - = + *TENSION DETECTOR
i1z l i_l5 ‘ { ;
g & :JB”‘% m}f{ A6), .30 , ®ETE (23)
i RiZ cro 5 23
L j 1MOTR Brock (14) RED (12)
[ 1%120 - 1 14 25
-2 15
BLUE (I1)
el ooy bis
18 l(are (A12) (s13) i
+ i
€12-€183
TS
! £[
2 ciz
1 il
Li]
RL-t
18 IS4 17 1 (Bi0} 1 i
- ’ R
RL-{
RL~3 RE-3
i8 15-3 iy {(B11}! =g
” @9 L 015.1:
_ RL-1 RL-2 Crs
i 18 1(88) i} I RM% 21 CLUTCH
1t | %)
1g, i(88)
RL—1 FEED RESET
I (B7)! =26 27 . 28
D4 !
i
y Q4 f
pe X 43)! 2
1S5 l
i 24 1A} MOTOR (a2)i 35
I CONTROL {A4)! =g ]
AN [P
LENGTH ADI.
16 ', FESET 2p  1{B2) g2
- T 1 RI—2 b2 3
* % ;
15-3 ‘ ]
16 22 :{Bf,z H
* ¢ RL—2 ;
t
LTI, - b TN4004 r !
E 10 !
16 34 /[TD 12 as  i(B4) ., i
* oy L } H
\lj 15 1(B3) il :
J1 o 1
L — 2

ELECTRICAL SCHEMATIC, 110 VAC, 50/60 HZ. (220VAC, 50/60 HZ)

For Parts & Service 1-877-862-6699

e R i e e B



KEY QTY. PARTNO. DESCRIPTION

1 660519  Pc board assembly 110V
660519A  Pc board assembly 220V
6605198B  Pc board assembly 240V

1
1
"
2 1 660275A  Control box cover
3 1 660179 Transformer, 110-28V
1 660179A Transformer, 220-28V
1 6601798  Transformer, 240-28V
4 3 660251 Fuse box
5 1 660520 Fuse, 10A (FOR 110V)
1 660521A  Fuse, 8A (FOR 220V, 240V)
6 1 660208 Fuse, 3A (FOR 110V)
1 660207 Fuse, 2A (FOR 220V, 240V)
7 1 660522 Fuse, 1A (FOR 110V, 220V 240V)
8 1 660269 Pc board holder
9 1 660252t  Control box Assy
10 1 660273A Box
11 q 660627 Lock
51 1 660412 Plain washer, M6
2
1
{
|
f
3 - ;
A\
i
N
s 10

For Parts & Service 1-877-862-6699




ELECTRON TENSION ADJUSTMENT (SP-4E) PARTS LIST

KEY QTY. PARTNO. DESCRIPTION
1 1 660701 Tension potentiometer adjustable
2 1 660702 Bracket
3 3 660703  Shim 0.4
4 2 660704  Spring Shim
5 2 660705 Shim 1.4
6 1 660468  Ring, H-32 —_— A J :
7 1 660439  Ball bearing 60022z ‘ [
8 1 660706  Attractive plate Q%/ ' ‘ l
g 1 660036  Pulley I -
10 1 660028 Pu”ey POWER LENGTH AlML MARUALRESET FEED TENSION'ADL.
11 2 660032  Spring guide
12 660031A  Spring
13 1 660707 Shaft
14 1 660708  Adjustment nut
15 1 660709  Magnet clutch
16 1 660518 Pc board assembly 110V
1 660518A  Pc board assembly 220V
1 6605188  Pc board assembly 240V
17 1 660711 Electron tension PC Board(B) (E-ADJ)
660711A  Electron tension PC Board(B) (TC-01)
18 1 660252A  Control Box Assembly (SP-4E)
19 1 660274A Box
20 1 660179  Transformer, 110V-28V
1 660178A  Transformer, 220V-28V
1 6601798  Transfarmer, 240V-28V
21 1 660275A  Control box cover =
22 2 660268  Pc board holder
23 3 660251  Fuse box o AN
24 1 660627  Lock Ty P By
25 1 660520  Fuse, 10A (FOR.110V) { o |
1 660521A  Fuse, 8A (FOR.22QV, 240V) &
26 1 660208  Fuse, 3A (FOR 110V) N 5
1 660207 Fuse.2A (FOR220V, 240V) o e
27 1 660522  Fuse, 1A (FOR 110V, 220V, 240V)
51 1 660412 Plain washer, M6

For Parts & Service 1-877-862-6699




	SP-5 039
	SP-5 038
	SP-5 037
	SP-5 036
	SP-5 035
	SP-5 034
	SP-5 033
	SP-5 032
	SP-5 031
	SP-5 030
	SP-5 029
	SP-5 028
	SP-5 027
	SP-5 026
	SP-5 025
	SP-5 024
	SP-5 023
	SP-5 022
	SP-5 021
	SP-5 020
	SP-5 019
	SP-5 018
	SP-5 017
	SP-5 016
	SP-5 015
	SP-5 014
	SP-5 013
	SP-5 012
	SP-5 011
	SP-5 010
	SP-5 009
	SP-5 008
	SP-5 007
	SP-5 006
	SP-5 005
	SP-5 004
	SP-5 003
	SP-5 002
	SP-5 001



